MERCURY (+-175 [EFI]]
Serial Mbr Range: 06360500 THRU 0T 408333 (LUS4)

E 0o Loctite PST Pipe Saalant (32-808322)
[ Tn 2Cycle Outboard Ol (92-826666A24)

A = To Tell-Tale Hose
B = To Adaptor Plate

< REED BLOCE AMD CYLIMDER HEAD b w
Ref |Clazs|Part Description Qt Comment Footnote
1
1 8582817 1|CYLINDER HEAD 2 [175/200) A
2 BhB8452 1|SEAL 2 A
3 8h9772 1| SEAL g 5
4 10 832971 | SCREW 23
4 10 B27426 1|SCREW 1
] 17 B3779|DOWEL PIM 4 A
5 27 B2386 | GASKET 2 5.2
7 903904 1| COVER 2 5
a 7AE92 | THERMOSTAT 2 5
| 10 40011149 SCREW [M8 X 25) 4 5
10 22 BATEY 1|ELBOW 1 A
11 32 TPEEI0T|HOSE [12-344 IM.] 1 5
12 22 BA728 FITTIMNG 1 5
13 54 AE311T|STA-STRAP AR
14 32 TTEEI01|HOSE [13-1421M.] 1 A
15 32 TTEEI10T|HOSE [4-1/21M.) 1
16 97465 1| TEMPERATURE SEMDER [STED. |1 5
17 22 215914 | T-FITTING 1
18 13536414 | TEMPERATURE SEMSOR (FORT |1
19 13715 1|RETAINER 2 A
20 10 A185934 14|S5CREW (M3 = 14) 2 A
21 226858 KMOCK, SEMNSOR [200) 1
22 11 45076 | MUT 1
23 177354 2| ADAPTOR PLATE 1
24 10 2BREE | SCREW [1/4-20 % 7/8) g
25 27 14697 2|GASKET 1 2
26 8509527 3|REED BLOCK g
27 54 BR0593 | J-CLAMP 1
28 10 BA7V15|SCREW [1/4-20% 7/810.) G
29 10 90157 |SCREW (1/4-20 = 1-1/81M ) f
a0 27 16737 1|GASKET 1 2
Kl 54 E5292 |J-CLIP 1
32 10 A7EE08| SCREW [10-16 X 1/2) 1
K] E3205|CWASHER 1
- 27 157 AN0|ENGIME GASKET SET 1

823434700 | POWERHEAD 1 [150)

223434700 | POWERHEAD 1 [150)

22817700 POWERHEAD 1 [175]

213043700 | POWERHEAD 1 [200]




